Appendix O

NPDES Permit



Page 1 of 49

Permit No.: WA-002041-9
Issuance Date: June 17, 2009
Effective Date: August 1, 2009
Expiration Date: July 31, 2014

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
WASTE DISCHARGE PERMIT NO. WA-002041-9

State of Washington
DEPARTMENT OF ECOLOGY
Yakima, Washington 98902

In compliance with the provisions of
The State of Washington Water Pollution Control Law
Chapter 90.48 ReviseddCode of Washington
an
The Federal Water Pollution Control Act
(The Clean Water Act)
Title 33 United States Code, Section 1342 et seq.

RICHLAND PUBLICLY-OWNED TREATMENT WORKS
PO BOX 190
RICHLAND, WA 99352

is authorized to discharge in accordance with the Special and General Conditions that follow.
[...]
NULTIENE ANALYSIS ....eovreeriirerreereneeerterteeeritetesteste st e stesaesssssessestessassessssseeseeseessessersessessen

Wastewater Effluent CharaCteriZation..........coevvveereeeeieeereeiieeeeeeeesereesereesessrsessssssssnsessas

43
43
44
44
45
45



Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)

City of Richland POTW

Page 5 of 68

Table 7 - 2012-2015 Effluent priority pollutants in Wm/L........cccocvevenenicerienecenenerresesrensnesnenns 16
Table 8 - Nutrients and TDS.......cccoiiiinenerintirnerctesenee st seessesseseste s e essesres e srsssessessensessnes 17
Table 9 - Violations REPOTt........cccevrveirueerrerieeeriinenriesieisiiroresstesessesssesseessesssessseesseessesssessessssessssens 18
Table 10 - Report SUDIMIIALS ......cceveiiiireeiriteritiitestestesesee e esieseeste e er e e esesnesaeeresasesessessessasenes 19
Table 11 - Design Criteria for the Richland POTW. ......c.ccccviiiiiiinininecienieieeseneses e srevessee e 21
Table 12 - Technology-based LImits ........cccecvreerieririinnreniniininieisessesiiiessesieessssessesesssessersensesenes 21
Table 13 - Technology-based Flow Based Mass LImits..............cccoiiiiiiiennnenennrenneenreesreenseneeennns 22
Table 14 - Technology-based Mass Limits.........cccceereererrueriueriisiessesseesiisisssnesssesssessssssesssesssnsens 23
Table 15 - Critical Conditions Used to Model the Discharge...........ccccoceveerriiiiiiionnneenineenensennnns 28
Table 16 - Freshwater Aquatic Life Uses and Associated Criteria.........ccceevvevvercesiiosiinenrineennennnes 31
Table 17 - Recreational Uses and Associated Criteria......c...ccovursiiiiineninenienseensesreesisssesseisesresenns 31
Table 18 - Dilution Factors (DF) ...c..cocvevverireiimrerierenerienesiineiteseestestesseseesseeseesaessesssessesssssessesenes 34
Table 19 - Comparison of Previous and Proposed Effluent Limits........cccccoveeeerivenrcrecnnnrenennnnn. 42
Table 20 - Accredited Parameters.........cocvvvicverieiisiiiieneenrnieesresenesioseetieessnssesssessessessessassessessnes 44
Figure 1 Facility LOCAtiON MAP i..ccevvvervreereirieeriiiiiineenerisesisesssossesssesiaessesssesssesssesssessasssessaassensssnans 8

Figure 2 Dilution Necessary to Meet Criteria at Edge of MiXing Zone .............ceeuevererevsersennen. 38



Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)
City of Richland POTW

Page 6 of 68

I. Introduction

The Federal Clean Water Act (FCWA, 1972, and later amendments in 1977, 1981, and 1987)
established water quality goals for the navigable (surface) waters of the United States. One
mechanism for achieving the goals of the Clean Water Act is the National Pollutant Discharge
Elimination System (NPDES), administered by the federal Environmental Protection Agency
(EPA). The EPA authorized the state of Washington to manage the NPDES permit program in
our state. Our state legislature accepted the delegation and assigned the power and duty for
conducting NPDES permitting and enforcement to Ecology. The Legislature defined Ecology's
authority and obligations for the wastewater discharge permit program in 90.48 RCW (Revised
Code of Washington).

The following regulations apply to domestic wastewater NPDES permits:

o Procedures Ecology follows for issuing NPDES permits (chapter 173-220 WAC)

o Technical criteria for discharges from municipal wastewater treatment facilities (chapter
173-221 WAC)

Water quality criteria for surface waters (chapter 173-201A WAC)

Water quality criteria for groundwaters (chapter 173-200 WAC)

Whole effluent toxicity testing and limits (chapter 173-205 WAC)

Sediment management standards (chapter 173-204 WAC)

Submission of plans and reports for construction of wastewater facilities (chapter 173-240
WAC)

These rules require any treatment facility owner/operator to obtain an NPDES permit before
discharging wastewater to state waters. They also help define the basis for limits on each
discharge and for requirements imposed by the permit.

Under the NPDES permit program and in response to a complete and accepted permit
application, Ecology must prepare a draft permit and accompanying fact sheet, and make them
available for public review before final issuance. Ecology must also publish an announcement
(public notice) telling people where they can read the draft permit, and where to send their
comments, during a period of thirty days (WAC 173-220-050). (See Appendix A-Public
Involvement Information for more detail about the public notice and comment procedures).

After the public comment period ends, Ecology may make changes to the draft NPDES permit in
response to comment(s). Ecology will summarize the responses to comments and any changes to
the permit in Appendix E.



Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)
City of Richland POTW

Page 7 of 68

Il. Backgrou

Table 1 - General Facility Information
Facility Information

_Applicant
Facility Name and Address

Contact at Facility

Responsible Official

Type of Treatment

Facility Location (NAD83/WGS84 reference
datum)

Discharge Waterbody Name and Location
(NAD83/WGS84 reference datum)

Permit Status

nd Information

City of Richland

City of Richland Wastewater Treatment Facility
555 Lacy Drive

Richland, WA 99352

Name: John Bykonen
Telephone #:509 942-7481

Name: Hon. David W. Rose

Title: Mayor of Richland

Address: 505:Swift Blvd., Richland, WA. 99352
Telephone #:509-942-7390

Semi-plug flow conventional activated sludge;
secondary clarification; and chlorination
Latitude: 46.256011

Longitude: -119.275657

Columbia River river mile 337.1 (Lake Wallula)
Latitude:
Longitude:

' Renewal Date of Previous Permit

March 9, 2009

Application for Permit Renewal Submittal Date

July 26, 2013

Date of Ecology Acceptance of Application

August 6, 2013

_Inspection Status —

Date of Last Sampling Inspection

NA

Date of Last Non-sampling Inspection Date

‘April 9, 2015




Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)
City of Richland POTW

Page 8 of 68

Fig

ure 1 Facility Location Mag

L WestiRichland A8 :
: n"lic"ﬁl‘énd- -

: .IIM PR
iy S =~

A. Facility description

The City’s original sewage treatment facility was constructed between 1942 and 1943 by the
U.S. Atomic Energy Commission as a trickling filter secondary treatment facility, located
just south of the old Sham-na-pum Golf Course. The City de-commissioned this plant in
1985.

In 1976 the City retained R.W. Beck and Associates to conduct a wastewater facilities
planning study to develop a plan for providing secondary treatment to meet State and Federal
requirements. The engineering report concluded that the City should build a new wastewater
treatment facility to replace the old plant. Richland also constructed new interceptors and a
new Columbia River Outfall during the construction of the wastewater plant. The new
facility began operations in the fall of 1985.

The U.S. EPA designates the Richland POTW as a major facility. The EPA delegated
pretreatment authority to Richland in January 1985. Planning for the implementation of the
pretreatment program occurred concurrently with the design and construction of the new
wastewater treatment plant.

Ecology approved the City of Richland Waste Water Treatment Plant Capacity Assessment
Report and the Richland Wastewater Treatment Plant Solids Process Engineering Services
Final Report as a facility plan in October 2004.



Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)
City of Richland POTW

Page 9 of 68

Additional upgrades completed and pending include:

1) City received ARRA funds to upgrade aeration system to fine pore diffusers and energy
efficient blowers. Engineering report approved 10/29/2004. Plans and specs approved in
2009. Projected physically completed on 2/12/2013.

2) Upgraded chlorine disinfection from gas to liquid. Project completed July, 20 2015.

3) And they will upgrade their solids handling and processing this year (2015).

Collection system status

The collection system consists of over 278 miles of piped sewer and 14 lift stations. The City
recently decommissioned 2 lift stations and built a new one at the Columbia Park Trail.

The City has an active maintenance schedule on the collection system. As part of a
comprehensive sewer main rehabilitation program, the City’s maintenance personnel inspect
all new and old sewer lines in the collection system with a TV camera and store inspection
data in a computer software maintenance program. It also has an active program to identify
sources of infiltration and inflow (I&I) to the sewer system.

The Infiltration and Inflow Evaluation required by the 2003 permit revealed I&I volume
within the acceptable range given by EPA guidance.

The 300 Area of the Hanford Site located immediately north of the City to the collection
system was added to the collection system in the mid-1090s. This area contains operating and
de-commissioned research facilities for the U.S. Department of Energy (USDOE).

USDOE’S Treated Effluent Disposal Facility (TEDF), which treated the wastewater from
this site, is no longer in service. 300 Area discharges to the POTW under a municipal
pretreatment contract pursuant to Title 17 of the Richland Municipal Code.

The City completed engineering and design for a multi-year sewer main and lining
replacement program in 2005. Construction for the project began in 2006 and will continue
as an ongoing project. Richland funds the project from existing wastewater user fees.

The City has spent over 4.4 million dollars on reducing inflow and infiltration between 2007
and 2012. Rehab work performed includes; installed replacement pipe, lined pipe, replaced
manbholes, and cleanouts.

The summer months typically experience the highest rate of 1&I. 1&I was reduced from
approximately 115 gallons per capita, (2006) to 110 per capita (2012) and winter 1&I was
reduced to 99 gallons per capita in 2012 from 117 gallons per day to, which is well below
the EPA threshold. The annual average per capita flow is estimated to be 105 gallons per
capita per day (gpcd). The 2013 report states the per capita I&I rate is approximately 249,450
gpd compared to the 2007 figure of 707,680 gpd



Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)
City of Richland POTW

Page 10 of 68

Treatment processes

In accordance with WAC 173-230-140, the City's treatment plant is classified as a Class IV
facility, based on its maximum monthly design flow of 11.4 MGD and its activated sludge
treatment process.

Present POTW processes include barscreens, grit removal, primary sedimentation, activated
sludge, anaerobic sludge digestion, dissolved air flotation thickening (DAFT), filter belt press
sludge dewatering, final clarification, and disinfection by chlorine. Redundancy is provided
for the key clarification and aeration processes.

You can find basic information describing wastewater treatment processes at the Water
Environment Federation website at:
http://www.wef.org/AboutWater/ForThePublic/WastewaterTreatment/

Influent enters the treatment plant through a 54-inch interceptor to an influent pump station
and through a course bar screen.. Influent pumping is required to permit gravity flow
through the treatment facility. Wastewater pumped to the headworks passes through an
aerated grit chamber and then to one of two primary clarifiers, which are equipped with fine
screens to meet WAC 173-308 to remove inert solids greater than 3/8-inch.

The City then pipes primary clarified wastewater through fine screens to remove inert solids
greater than 3/8-inch in compliance with biosolids regulation and then to the aeration basin.
The aeration basin contains biomass termed “activated sludge”. Activated sludge contains
living bacteria and other single-celled organisms that process and treat wastewater.

In 2006, Richland modified aeration basin #1 to include:

An anoxic selector.

Fine bubble diffusers.

Submerged mixers.

Process piping, valves, and instrumentation.

The City completed this work to alleviate foaming problems in the aeration basin, clarifiers,
and sludge digesters caused by undesirable filamentous bacteria. In 2011, aeration basin #2
received the same set of upgrades aeration basin received in 2006 as listed above.

After aeration, wastewater is conveyed to a secondary clarifier. To maintain a balance of
biomass in the aeration basin, a portion of the settled solids from the secondary clarifier is
piped through the return activated sludge (RAS) line to the aeration basin. Clarified
wastewater flows to the chlorine contact chamber for disinfection.



Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)
City of Richland POTW

Page 11 of 68

The treated wastewater is discharged to the Columbia River through a 54-inch, 7,000 feet
outfall pipe and submerged diffuser. The long outfall pipe provides additional chlorine
contact time to disinfect the effluent during its passage to the Columbia River.

In 2007 the City replaced the POTW’s Programmable Logic Controllers, a computerized
system which monitors and controls key treatment processes.

The City replaced its chlorine gas disinfection system with a Parkson Miox hypochlorite
system. This will improve worker safety and reduce regulatory hurdles for the treatment
plant.

Solid wastes/Residual Solids

Ecology approved Plans and Specs for the upgrade to the solids handling equipment in
August 2015. The treatment plant has two anaerobic sludge digester treatment units. The
digesters can be operated either in parallel (as two primary units) or in series (as a primary
and a secondary unit), which allows for a large degree of operational flexibility. The
digesters process settled solids and scum removed from the primary and secondary clarifiers.

For the present, waste activated sludge from the secondary clarifier is pumped to a dissolved
air floatation thickener (DAFT) unit. Solids from the DAFT unit are pumped to the digesters
or belt presses. The DAFT unit serves to increase sludge’s solids content by separating out
the liquid. Ecology is in the process of approving plans and specs (7/2015) for upgrades to
the solids handling system, which abandons in place the existing DAFT unit and pumps.
Upgrades include installation of a rotary drum thickener (RDT), preceded by a new waste
activated sludge (WAS) pump, polymer mixing and filtration. Following the RDT, a new
TWAS pump will feed the anaerobic digesters. Two new belt filter presses will receive feed
sludge from the anaerobic digesters for dewatering.

The City treats the sludge solids to biosolids standards according to Chapter 173-308 WAC.
The city has a program for beneficial reuse of biosolids. Dried solids are mixed with City
yard debris (compost). The product is distributed and sold to the public. To date, the POTW
has not disposed of biosolids via landfill or a contractor such as Natural Selection Farms.
The compost program has been very successful.

Methane generated in the anaerobic digesters is used for heating the incoming solids and
solids/digester buildings.

Discharge outfall

Secondary treated and disinfected effluent discharges into the Columbia River from the



Fact Sheet for NPDES Permit No. WA00240419
XX/XX/XXXX (Insert permit effective date upon issuance of the permit)
City of Richland POTW

Page 12 of 68

facility via a 7,000-foot long ductile steel pipe, beginning with 54-inch diameter and
reducing later down to 48 inches in diameter. Effluent flows through four 12-inch ports. The
diffuser has a total of seven ports, but three are capped and are intended for use when
treatment capacity increases.

The 2003 permit required an outfall evaluation. Liquid Visions Technology completed the